John Day City Council
August 23, 2016
7:00 PM
Fire Station on S. Canyon Blvd
AGENDA

1. OPEN AND NOTE ATTENDANCE
2. APPROVAL OF CITY COUNCIUL MINUTES OF AUGUST 9, 2016.
3. APPEARANCE OF INTERESTED CITIZENS — At this time Mayor Lundbom will

welcome the general public and ask if there is anything they would like to add to tonight’s
agenda.

ACTION ITEMS

4. IMPLEMENTING PARKING RESTRICTIONS IN DOWNTOWN AREA

5. FEMA OVERVIEW & CONCURRENCE FORM FOR FLOOD MAP UPDATES
Attachment(s)
e Overview & Concurrence Form
e Letter of Map Revision

&

SYSTEM DEVELOPMENT CHARGES (SDC) REPORT
Attachment(s)

e Report on SDC charges for the year ending June 30, 2016, in accordance with
ORS 223.311

7 WASTEWATER FACILITY UPDATE
Attachment(s)

e Memo on wastewater facility progress

8. EXECUTIVE SESSION

OTHER BUSINESS

9. OTHER BUSINESS AND UPCOMING MEETINGS
e Research into Dan Graikowski request for rezoning of Downtown District

Request for Council endorsement of ‘Save Outdoor School for All’ campaign
Update on City website and electronic records management progress
City Audit Schedule
Public Contracting Ordinance status update

e Inclusion of Comprehensive Plan and Goals for CIP planning
Attachment(s)

e LOC bulletins

e Save Outdoor Schools campaign request

e Comprehensive Plan and Goals list

ADJOURN



TO: John Day City Council
FROM: Nicholas Green, City Manager
DATE: August 23, 2016

SUBJECT:  Agenda Item #4: Implementing Parking Restrictions in Downtown Area

Background

Ms. Tasha Marciel is the owner of a business located at 150 SE Dayton Street. She contacted City
Manager Green on 8/4/16 inquiring about parking restrictions in the Downtown area. Her concern is that
T&H Automotive and other proprietors may be utilizing all of the parking along Dayton Street as long-
term parking while waiting to service vehicles, thus preventing her customers from parking along the
curbside adjacent to her business. She has requested that the Council consider implementing a 1-2 hour
parking restriction in the Downtown area, specifically along the west side of Dayton Street. The City does
not currently have traffic regulations for the downtown area.

Authority for Traffic Regulation

Title 11 of the City Code of John Day authorizes the City Council to regulate parking, by resolution or
motion, in the following ways:

1) Classifying portions of streets and alleys upon which either parking or standing, or both, shall be
prohibited, or prohibited during certain hours.

2) Establishing the time limit for legal parking in limited parking areas.
3) Designating on each side of a block where required not more than two (2) loading zones.

4) Establishing bus stops, bus stands, taxicab stands and stands for other passenger common-carrier
vehicles.

5) Designating the location of passenger loading zones for use in front of the entrance to any hotel,
auditorium, theater, church, school or public building.

6) Designating the angle of parking if other than parallel to the curb.
7) Designating City-owned or leased lots or property on which public parking will be permitted.

8) Designating lots or areas within which, or streets or portions of streets along which, parking
meters will be installed and the denomination of coins to be used or deposited in parking meters.

Options

Council may move to authorize parking restrictions along one or both sides of Dayton Street during
business hours and establish a specific time limit for said parking; or,

Council may forego implementing parking restrictions at this time.



TO: John Day City Council
FROM: Nicholas Green, City Manager
DATE: August 23, 2016

SUBJECT:  Agenda Item #5: FEMA Overview & Concurrence Form for Flood Map Updates

Background

The Army Corps of Engineers completed the Flood Study for the John Day River and Canyon Creek in
December 2014. The Corps’ field representative, Paul Sclafani, met with local government
representatives including City Manager Green and Councilmember Provencher on July 25%, 2016, to
discuss next steps in the process for updating the City’s floodplain maps to reflect the data collected in the
2014 study.

Map Revisions

Proceeding with the map revision approval request to FEMA requires the City and County to complete
the following steps:

1) Letters of Request from Communities — the letter is included in the packet based on a template
provided by the Corps of Engineers.

2) LOMR Forms (MT-2 Forms) — Letter of Map Revision (LOMR) forms are submitted to FEMA
with the application. Each community will sign one form. The John Day form is included in the
packet. Signature Block 1 is for the City Manager (Floodplain Administrator for the City).
Signature Block 2 is for the Mayor. Signature Block 3 is for Mr. Sclafani.

Upon receipt of the LOMR letters from each community, the Army Corps of Engineers will submit the
2014 study and application for map revisions to FEMA. This will initiate the review cycle for map
updates, which can take up to two years.

Recommendation

Council should motion to authorize Mayor Lundbom and City Manager Green to sign the Letter of
Request from Communities and LOMR forms to begin the floodplain map revision process with FEMA.



TO: John Day City Council

FROM: Nicholas Green, City Manager

DATE: August 23, 2016

SUBJECT:  Agenda Item #6: System Development Charges (SDC) Report

City Recorder Anna Bass will present a report on SDC charges for the year ending June 30, 2016, in
accordance with ORS 223.311.



N AT STNIEY.N) S—

MEMORANDUM
TO: JOHN DAY CITY COUNCIL
FROM: NICHOLAS GREEN, CITY MANAGER
SUBJECT: WASTE WATER TREATMENT FACILITY — PROGRESS UPDATE
DATE: AUGUST 23, 2016
cc: TODD HESSE, DEQ
EXECUTIVE SUMMARY

This memo provides background information on the City of John Day’s existing waste water
treatment facility (WWTF) and progress on upgrading to a new WWTF.

BACKGROUND

Construction of the City’s original wastewater collection system began in 1949. Major additions
were completed in 1970 and 1978. Since 1978 the system has been expanded several times to
support the City’s needs and to keep the facility in operating condition.

The existing WWTF is located on the northwestern end of the City at the end of 7t street. It
consists of a mechanical plant including influent lift station, headworks structure, two (2) primary
clarifiers, two (2) trickling filters, one (1) secondary clarifier, gas chlorination and a chlorine
contact basin. Following treatment, secondary effluent flows by gravity to four (4) percolation
ponds for disposal. The ponds are located on the north side of the John Day River, with
approximately 80 feet of separation. The dry weather design flow of the current facility is 0.6
million gallons per day (MGD).

The City of John Day contracted with Anderson Perry & Associates in 2008 to develop a new
Wastewater Facilities Plan to evaluate the existing wastewater treatment facilities, potential
improvements, and means of financing an improvements project. On August 26", 2008, the City
Council moved to construct a new WWTF at the site of the existing plant after reviewing the
results of the study.

As reported by Anderson Perry, the average daily flow at the facility from 2001-2008 was 0.240
MGD, with a maximum daily flow of 0.840 MGD on May 20", 2008, and a minimum daily flow of
0.115 MGD on September 25", 2005. In the eight years since that study, the average daily flow
has decreased slightly to 0.232 MGD, with peak flows occurring during the flooding of May 2011
at 1.79 MGD.

The year 2011 total estimated cost for the project proposed by Anderson Perry and adopted by
the Council was $8.29M. The Plan called for construction of a new activated sludge treatment
facility with continued discharge into the existing percolation ponds. This proposal necessitated
increasing the level of treatment needed to meet current and future permitting requirements and
included a new lift station; new activated sludge treatment process; a new UV light disinfection
system; two (2) aerobic digesters for sludge treatment; new yard and process piping including a

Page 1 of 11



SUBJECT: WASTEWATER TREATMENT FACILITY — PROGRESS UPDATE

Given the scale of the proposed investment for a new WWTF, it is in the best interests of the
City to evaluate the technical feasibility, costs and benefits of a hydroponics WWTF option,
while concurrently updating the planning assumptions and costs associated with the option
selected in the 2008 Plan.

HYDROPONIC WWTF CONCEPTUAL FRAMEWORK

A commercial-scale water reclamation and reuse system harvests water directly from the City’s
sewer system and “utilizes co-engineered processes to treat the wastewater for beneficial
reuse.” The WaterHub system in Atlanta (Figure 1) reclaims up to two-thirds of the treatment
area’s wastewater for commercial and industrial use, and also provides a state-of-the-art
research facility for hydroponic horticulture.

. D Peee

Figure 1. Emory University's WaterHub, a production-scale greenhouse nsed to hydroponically treat wastewater effluent

A similar system in John Day could produce reclaimed water for a variety of uses, including
CEA, irrigation and landscaping, and utility operations. It also has the potential to create
economic value by scaling the greenhouses used for effluent treatment to grow cash crops for
manufacturing and export. These crops could include bamboo, flowers, lavender, ornamental
grasses, medicinal herbs, and processed plant derivatives for personal hygiene products,
clothing and textiles, and essential oils.

A diagram of the hydroponics WWTF conceptual framework is shown in Figure 2. This
framework rests on three integrated pillars that support the overall framework: 1) Wastewater
reclamation; 2) Controlled environment agriculture; and 3) Renewable energy resources.

Wastewater reclamation. Wastewater reclamation is accomplished through the treatment
process. The WaterHub treatment facility uses an 11-stage process that includes a rotary
screen, anoxic moving bed bioreactors, aerobic moving bed bioreactors, hydroponic reactors, a
clarifier tank, disk filter, ultraviolet disinfection, a 50,000 gallon storage tank for reclaimed water,

2 http:/ /sustainablewater.com/why-reuse-water

Page 3 of 11



SUBJECT. WASTEWATER TREATMENT FACILITY — PROGRESS UPDATE

advanced biomass fuel that can be used as a direct coal replacement in power plants or
industrial facilities like the WWTF, with a future facility proposed in or near John Day or Prairie
City.® Other renewable energy resources that could be explored include fats, oils and grease
(FOQG) for biogas as well as solar arrays.

ECONOMIC BENEFITS

A new WWTF that takes advantage of economies of scale and forward-looking design
innovations has the potential to create new jobs and an entirely new industry in John Day, while
simultaneously bolstering existing industries. This would create multi-dimensional economic
benefits. The City could also be eligible for multiple low interest loans and grants related to
Rural Business Services, including Rural Business Enterprise Grants (RBEG), Rural Business
Opportunity Grants (RBOG), the Renewable Energy for America Program (REAP), as wellas
Rural Economic Development Loans (REDL) and Rural Economic Development Grants
(REDG).*

Additionally, as cash crops are harvested and sold as exports, the revenue generated from
those crops can be used to further offset the operations and maintenance costs of the facility, as
a revenue source for future capital improvements, or to reduce the annual sewer rates charged
to residents.

PROJECT FINANCING

The 2008 Plan included a range of cost scenarios for the proposed $8.29M facility. Based on
the Plan, if the City were to fund the new facility without any grants and without Canyon City
contributing any funds to the project, monthly sewer rates would need to be raised to
approximately $64-68. Were the City to finance the project through property tax increases under
the same set of assumptions, the City would need to raise taxes to approximately $5.50 to $8